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Fig. 1 Test specimens

o)) Lj 7:%_)0)"(7‘% Zoo Details of tie reinforcement Test results(MPa)
Fio, XA JF 3 N Dia. of bars Type of Spacing | Volumetric | Unconfined | Maximum | Average
Specimen reinforce- s ratio concrete core tie stress
I 2A gugzggnvc v Periph. | Supple. | ment {cm) Ds(%) strc;ngth s1f:ress fat
Z)‘t)@fa‘;)%o .1 cu c,max C,max
oL WEEETO— mo | oe > o | a3 s | s | e
oRRT, WS | e | b : o | e s | s | o
FRETHR, ¥ . b0 | o6 > 70 | e sz | sme | s
SMUBRETRID6E & oo | oe : 6o | 3 s | ass | e,
UDL0 DTEEERE 1 S r o | 33 o o I
Vico BEERS. B or | oo | o > o | i 2els | wxle | oo
REREEDSA0ANPAD D 1an | pe | o6 > So | ier 2| e | ses.
WAV, 9227 e | oo | oe > 2o | 2 e | | aen
U — ]\0)@3/&\!6;\ 7 * Yield strength = 295(MPa), Specimen 11R - 16R = Repeated load

439



H i@ EEH326. 5MPa (270kg/ cn?) 273 Bk SICHELIC,
36, HEMRHASEKEOM R OTHEEZ2ZERLU T, BT
wAaRlmmmE Uiz, SEREAOERAKBSIHaY 70U —

FEREEIZ . ERFICHTEBU 2010 X 20emdD MR E A X
7320cm X 20cm X 60cm D £ AR SUA & B 7o EMEEERIT X
pELGNIC, MEHB KRUBEEHIIRVTAS —J%IZ
v, BFRAERZE I Uic, SEAIIE, F#ET200ton#
MEEIC L > TERRFERERASEIC, 8, HHEAL
R~16RIZ . OB UGERERIEILBEETH D, AN
e BB BAMHE S TEIMD /1D T, X A—XK
—ZRALT, TOBRMENEE THED IS HEO.
0025% /sec &I3AESICFENCIORMBEEEHUIC,
HWEIR, AREICIRODMAISNICEAE P — k> T
R UVA—X —CEFBIIC TR U, Eio, HEREE
BT, MHET 5 HTHEHFABRMOREZIT> I,
3. EBRERL JUBER S DEBRERE BRI
MEENEHITAET B, CUDNOFE, HERDDHE
ZuTaAraryyy —r07 —FHROETHEEEN
2o RERITKD, HEHOBWKGR L2 EREFTFEMT
B3, WE~HEUTABRICBIAHENS, HRD
OV ) — RBXUEHSEHOZTHLDAEZUS DA
BHITV, MEDLALZ) —FDFEI, BRAWE T E
CTREHEEERFEDOIEITI~UTHERE, DA D58
LHEIHBEMRSEAEDS0ZETHETICHHAT 2074 %
ZUTZDHMOMIE FEBRE KRB ERE LI,
o, MEHOEFFE ., HEAKHUECSWTHEUICE
I EDINWTIMELUZ, TOX3 L TEShIcara
V2oV —FDOBERIES, SEinaatEmamEiy  BX
a7 arv ol — rRRISIROEEEFFO LG %
R ARG,

WE, a7arr7) — rOBRRKEEE .y &DHEKg
TORDEO T A Fegy MR H.UHEEZ B
TEDLTE, E05 FHNCAHIED RMEISEITE T 5K
g5l + BERUeqg0—esl DAERERZX.2.3.4ITRT,
LR DI DT | EME X 4 FABC THIZIT - I BB
BEEDEIEREZLRUIC, 2L, es30 3B RIG/TD
80% DIGTNCHAIET EUV T A TH D, THOoDRMS
WS ESURERDE ST NTD, TICERL
TR A7) — RO~V T HHBEDEDTDH
HEERAKS,, BOE LR B R4 S B AL
e FEREICEVEUS D o122 I L B ASEERD
FTEEDENIK 2T, B~ 7FHBEROTBEEIR
DEERNIBIEZI TERI M o7,

(B« A - 88T : B> 27V — MW B D8

HOMRZPEICBE T D EZRNMAF., ERZEWE,
440

A Tests (A,B,C)
- Q Tests (D,E,F}

2.0 |-

Ks = 0,860 + 0_61‘CID

1/3

Ks =1+ 0.433-C

L Comp = £404/E0y /PB/8
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Fig. 4 Effect of ties on descen-
ding branch of core concrete stress-
strain curve
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